***OH53***

Spare parts

Q'ty

SCREW BH 5/16"-18UNC*L2 1/2" ---8pcs

WASHER @ 8* ) 25*T=3 ---16pcs

R PIN FOR STICK ---4pcs

NYLON NUT @ 5/16" ---8pcs

FIXED PLATE

WALL BRACKET

STICK
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cablematic

A-1| SCREW M5*L35 FOR PDP 16
A-2| SCREW M6*L35 FOR PDP 16
A-3| SCREW M8*L35 FOR PDP 16
B-1|SCREW M5*L15 FOR LCD 16
B-2| SCREW M6*L15 FOR LCD 16
B-3| SCREW M8*L15 FOR LCD 16

¢ |WASHER @ 8* (18 FOR PDP 16
D-1|SPRING WASHER (©'5 FOR PDP 16
D-2| SPRING WASHER (D 6 FOR PDP 16
D-3| SPRING WASHER ) 8 FOR PDP 16

E |SLEEVE @ 8.5* D 15*L20mm FOR PDP 16




